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£54 Conclusion

WA WRIEIR /AR S ZR
Tested Sample According to standard/directive Result
- Wi RoHS 54 2011/65/EU & A

KD HABIT$54 (EV) 2015/863 N
Submitted Sample RoHS Directive 2011/65/EU with PASS

amendment (EU) 2015/863

B b S L o R R R R R R R R R R R R R R R R R R R R R R R R R R R R e R R R S R e R R R e S R e R R R S R e R

T B 37K T 285 53 2 R B RoHSHE 4-2011/65/EU KX HAB 1T $54-(EVU) 2015/863%F 3K (I R A1 «
PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment (EU) 2015/863.

/"?'%\ %ZE-XL ij 2024.03.12

% N Lab Authorized Signatory

No. R465027684
TR ESTXEEE 76 5 XEEH - —F
I (Ningbo) Co.,Ltd. 1-2F, Eastern Factory, No.76, Jinghua Road, High-Tech Zone, Ningbo, Zhejiang, China
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FE i B A Photo(s) of the sample(s)

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

%2513k 16 1T
Page 2 of 16

Report Content

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com

s |



CTI IE 18

eI &

Verification Report

WeEme A2240084810102E 3 T 16 T
Report No.  A2240084810102E Page 3 of 16

PL MR 2 e i BoRE 5 2 RSB R L 3R 5IA The following sample(s)and sample information was/were
submitted and identified by/on the behalf of the applicant

e

Product Name

P it 0 H
Sample Received Date
FF it 35Uk H A
Verification Period

Verification Requested

Hotline:400-6788-333  www.ct

T2

T2

2024.02.27

Feb. 27, 2024
2024.02.27-2024.03.12

Feb. 27, 2024 to Mar. 12, 2024

/K B RoHS $i54 2011/65/EU I HAZ 1T #54-(EU) 2015/863, X T2 52 il o 145 (Ph)
FA(Cd). 7R(Hg). /S (Cr(VI)). Z LR (PBBs). %R — Kk (PBDES) FI4E 7 — IR
B [ARR ZHR —IE T BR(DBP). “BZX —HER T A FEE(BBP). 4R _HR— (2-2#C
HL) 5 (DEHP)ASEA — IR — 7 T Ba(DIBP) 1 BEAT HEM X

With reference to RoHS Directive 2011/65/EU with amendment (EU) 2015/863, to conduct
verification test for Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent Chromium(Cr(V1)),
Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl Ethers(PBDEs) and Phthalates
(Dibutyl phthalate(DBP),Benzylbutyl phthalate(BBP), Di-2-ethylhexyl
phthalate(DEHP),Diisobutyl phthalate(DIBP)) in the submitted samples.

cert.com  E-mailinfo@cti-cert.com  Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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A. 1EC 62321-3-1:2013 X} n R I % FR{E
Screening limits for regulated elements according to IEC 62321-3-1:2013 (E&AZ Unit: mg/kg)

%4713k 16 17T
Page 4 of 16

WHEITTE Element(s) FE4 Polymers £J8 Metals 4 BTkl Composite material
Pb BL<(700-36)<X <(1300+30)<<OL BL<(700-36)<X <(1300+36)<<OL | BL<(500-36)<X <(1500+3c)<<OL
BL<(70-30)<X <(130+30) BL<(70-30)<X <(130+3c)
Cd . - LOD<X<(150+36)<OL
Hg BL<(700-36)<X <(1300+30)<OL | BL<(700-36)<X <(1300+30)<<OL | BL<(500-35)<X <(1500+36)<OL
cr BL<(700-30)< X BL<(700-30)< X BL<(500-30)< X
Br BL<(300-30)< X N/A BL<(250-30)< X
B. 4FZ — HERER IR IERRE Screening limits for Phthalates
WA E Test Item(s) % FR{E Screening limits(BA2 Unit: mg/kg)
4R — iR — 1E T fig Dibutyl phthalate(DBP) BL<600 <X
AB2K — R T 2FHE Benzylbutyl phthalate(BBP) BL<600 <X
R _HR_(2-2ECF)ME
?Bﬂg EF'@Q (2 Vo> EA;I:)EE BL<600 <X
Di-2-ethylhexyl phthalate(DEHP)
A2 — F iR — 5 T B Diisobutyl phthalate(DIBP) BL<600 <X
C. ALZAWA Chemical Test
- NN TR .
BT ATk WRE | rariam R
Tested Item(s) Test Method . MDL Limit
Equipment(s)
IEC 62321-5:2013 10 mg/kg
Y Lead (Pb) %% |EC 62321-5:2013 ICP-OES 10 malk 1000 mg/kg
Refer to IEC 62321-5:2013 ¢
IEC 62321-5:2013 10 mg/kg
% Cadmium (Cd) %% |EC 62321-5:2013 ICP-OES T 100 mg/kg
Refer to IEC 62321-5:2013 ¢
IEC 62321-4:2013+AMD1:2017 CSV 10 mg/kg
& Mercury (Hg) %% |EC 62321-4:2013+AMD1:2017 CSV ICP-OES 10 malk 1000 mg/kg
Refer to IEC 62321-4:2013+AMD1:2017 CSV 9k
5 0.10 pg/cm?
Yav/ix IEC 62321-7-1:201
Hexavalent C/:;11r}cl)fr1§ium (Cr(VI)) oon e UV-Vis (LOQ) 1000 mg/kg
IEC 62321-7-2:2017 20 mg/kg
ZIRER )
Polybrominated Biphenyls (PBBs) IEC 62321-6:2015 GC-MS 100 mg/kg 1000 mg/kg
EAT G N1
Polybrominated Diphenyl Ethers IEC 62321-6:2015 GC-MS 100 mg/kg 1000 mg/kg
(PBDEs)
_ FAT5 1000 mg/kg
AR — H RS Phthalates )
(DBP, BBP, DEHP, DIBP) IEC 62321-8:2017 GC-MS 50 mg/kg 1(1(())(: ggakg

Hotline:400-6788-333

E-mail:info( Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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£ 7 Remark:

Hotline:400-6788-333

BL = fik T-¥iiiZ R & Below limit

OL = i T ¥R {E Over limit

X = 5B — 5 3E Bl Theregionwhere further investigation is necessary

36 = /XA B E M The reproducibility of analytical instruments

N/A=7i&F Not applicable

LOD = JjikAa R Limit of Detection

LOQ = &R, SEHEERN 0.10 ng/cm? Limit of Quantification, The LOQ of Hexavalent chromium is 0.10
Lg/cm?

,,,,, o
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ISEZE R Verification Result(s)
AR — PSR FERB B IR
CTI 5 ID F#E 1D R R XRF H#fig R HERARG R
HRTE TR & ZHEM
CTI Sample Same material Sample XRF Screening Chemical Test
Tested Items Phthalates Conclusion Sample Received/
ID ID Description Test (mg/kg)
Screening Test Resubmitted Date
Pb BL / /
Cd BL / /
o Hg BL / /
BRI %
Cr(Cr(VI)) IN / N.D.Y
EH&E
. Br(PBBs) N/A / / 2024.02.27
2.6 - Metal with 4 PASS
. Br(PBDEs) N/A / / Feb. 27, 2024
light blue
. DBP N/A / /
plating
BBP N/A / /
DEHP N/A / /
DIBP N/A / /
Pb BL / /
Cd BL / /
Hg BL / /
Cr(Cr(V1)) BL / /
GIRERA
Br(PBBs) N/A / / 2024.02.27
2.9 £ Cupreous 754 PASS
Br(PBDEs) N/A / / Feb. 27, 2024
metal
DBP N/A / /
BBP N/A / /
DEHP N/A / /
DIBP N/A / /
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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£ 7 Remark:

N.D.= R (NTJ532K H PR EGE & PR )Not Detected (<MDL or LOQ)

MDL = Method Detection Limit

mg/kg = ppm = H JjJ3Z— parts per million

1000 mg/kg = 0.1%

| =K Not tested

IN=AHf e, 72— B A=A A Inconclusive,need further chemical test

N/A="i&F Not applicable

BL = 1K T FRH Below limit

OL = W& Tk bRat, FHidk—B4b2=MRAAA Further chemical test will be conducted while the result is over limit
YN RIRIE /T 0.10 pglem?, FEG AR HSER o H T ARIRENRE S O AA0E SRR AR 9T, R 7S Ak
25 AN BEARZR M A 5 & 7S ES PIRES « The sample is negative for Cr(VI) — The Cr(VI) concentration is below
0.10 pg/cm?. The coating is considered a non-Cr(V1) based coating. Information on storage conditions and production
date of the tested sample is unavailable and thus Cr(V) results represent status of the sample at the time of testing.
X2 IR (PBBs) MIZ I 2%k (PBDEs), XRF ity Ha5 R /R I 2 R E & X T3, XRF i
e HaE R IR I E S & . When conducting the test for PBBs&PBDES, XRF was introduced to screen Br
Exclusively; When conducting the test for Hexavalent Chromium, XRF was introduced to screen Chromium
exclusively.

CTI &£ ID Hy “A” BIRERL, R IR SSRE i R

The sample with Ain ' CTI Sample ID ' is the improved one instead of the original submitted sample.
ERI HLE W W https://eur-lex.europa.eu/legal-content/EN/ALL/?uri=CELEX:32011L0065

Exemption list please see the official website
https://eur-lex.europa.eu/legal-content/EN/ALL/?uri=CELEX:32011L0065

RGP KB 5 R AR ORI . ARG AR, <5l R & 9w 5 -CTI FES ID”F 5<CTI £S5 1ID7FX )
FE N FEIR 5T o

The samples with the reference information in the table below are non-tested in this report. According to the client’s
statement, the material of the samples in the column "Reference Report No.-CTIl Sample ID " in the table above are the
same as the "CTI Sample ID".

CTI #:4# ID IR E 9 5 -CT1 A4 1D
CTI Sample ID Reference Report No.-CTI Sample ID
2.1 A2240084810101E-1.1
2.2 A2240084810101E-1.1
2.3 A2240084810101E-1.3
2.4 A2240084810101E-1.3
2.5 A2240084810101E-1.8
2.7 A2240084810101E-1.3
2.8 A2240084810101E-1.3

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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CTI ¥4 1D
CTI Sample ID

Reference Report No.-CTI Sample 1D

SIS % 5 -CTI #R4 1D

2.10 A2240084810101E-1.6
211 A2240084810101E-1.10
2.12 A2240084810101E-1.11
2.13 A2240084810101E-1.11
2.14 A2240084810101E-1.13
2.15-A A2240084810101E-1.18-A
2.16 A2240084810101E-1.15
2.17 A2240084810101E-1.16
2.18 A2240084810101E-1.17
2.19 A2240084810101E-1.14
Hotline:400-6788-333 w.cti-cert.com  E-mail:info@t Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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Ky JFFE Test Process
1. 4% Lead (Pb), % Cadmium (Cd)
(1)IEC 62321-5:2013
R T3 2 IR AR
Weigh sample and place it ——>1  Add digestion reagent —> Digest the sample
in a vessel
FH ARAY I8 R 78 1)
ﬁ?ﬁﬁﬁl‘@/ — s
. s Dry Ashin .
H ICP-OES EBETIKER AIIZIi Fusign/ Residue o
ohi Make up with Acid Dissoluti ks
Analyzed by <:| e Cl ISsolution . . »
) deionized water Filtration
ICP-OES s |
AR y
Solution
(2)8% Refer to IEC 62321-5:2013
UE RS AT AR AR VA S I S @
Take a portion of —N —N Take out the substrate after ’
i v Add digestion reagent v . ]
the sample the plating had been dissolved
ed b — Make up with <—] Transfer the plating digestive
Analyzed by ICP-OES deionized water solution into a volumetric flask
2. 7k Mercury(Hg)
(1IEC 62321-4:2013+AMD1:2017 CSV
P T 8 14 AR AR
Weigh Sample el :> Add digestion reagent :> Digest the sample
in a vessel
BB /R A 1) 5 12 4k
e — U5 Ry
H 'Z\Z}?OES EETKER Alkali Fusion/ Residue -
Make up with Acid Dissolution 2R
Analyzed by <:' o up-wi <:| <: S
) deionized water Filtration
ICP-OES Vi

Solution




CTI IE 18

(S S=E TR
Report No.

A2240084810102E
A2240084810102E

eI &

Verification Report

(2) % Refer to IEC 62321-4:2013+AMD1:2017 CSV

% 10 7k 16 7T
Page 10 of 16

H A A

Analyzed by ICP-OES

deionized water

TS k1 P 2 T A e B R A
Take a portion of —N —N Take out the substrate after
e Add digestion reagent e
the sample e e the plating had been dissolved
— Make up with K—] Transfer the plating digestive

solution into a volumetric flask

3. 7314 Hexavalent Chromium (Cr(V1))

(1) IEC 62321-7-1:2015

Take a portion of :> Extraction with boiling water :> Filter and remove
h | (The ratio of sample area to boiling water volume h |
the sample islcmztolmL) the sample
H UV-Vis 73#r IS I TSR pH
<,': <,': Adjust the pH value
Analyzed byUV-Vis Add test solution J i .
of the solution
(2) IEC 62321-7-2:2017
PREFEM T AN S 3o ) S R
Weigh sample and place it — > m}_\{%“ﬁ?ﬂ — > HFERE
in avessel Add digestion reagent Digest the sample
1
IR INHA I Aza%%ffﬁ ﬂH 4IE WA, 1Tk
. <,': just the pH value — .
Add test solution of the solution N Cool and filter
i
VHEE A pH 1B HEBFKER F UV-Vis 2 #r
Adjust the pH value > Make up with — > Analyzed by UV-Vis
of the solution deionized water

WA L

£
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4. Z¥RELFE Polybrominated Biphenyls (PBBs), % ¥ —ZEt Polybrominated Diphenyl Ethers (PBDEs)
PREFEM T EE AL FIAHL IR AE R
Weigh I I — Extract ith
eigh sample and place v xtracted wi Concentrate the extract
it in a thimble organic solvent
FiI GC-MS 4147 P HLI I E 2 e R AL A R
— Make up with Transfer the extract into a

Analyzed by GC-MS

organic solvent

volumetric flask

Analyzed by GC-MS

organic solvent

5. 482 — HEREE Phthalates(DBP, BBP, DEHP, DIBP)
PREFEN T EE D FHA LA 77 3L AR A BUR
Weigh I I — E ith
eigh sample and place xtracted wit o
it in a thimble organic solvent
F| GC-MS 4147 PR ML 2 AU 2 R
— Make up with Transfer the extract into a

volumetric flask

L LM\ =N

N . s,
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FE 5 B A Photo(s) of the sample(s)
20 (&7 B CEMRRE )

it Final Product .
= Client Reference Photo (Non-tested sample))

Ocm 1 2. 3 4 5¢ o

¢l 1 A\ 2 3 4 Sem ([T e 1
2.2 (& 27 E 7 CEIARE &) 2.3 (B 27 K v RN R &)
Client Reference Photo (Non-tested sample)) Client Reference Photo (Non-tested sample))

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com

A F

VI T7"AA 1 AQYI"



CTI £ 48

eI &

Verification Report

i a=F =2 A2240084810102E
Report No.  A2240084810102E

2.4 (B 2B (ARGRE )

Client Reference Photo (Non-tested sample))

2.6

2.8 (&) 275 K (ARARE i)

Client Reference Photo (Non-tested sample))

‘Yo

T e L R S

7 2 i3 4 Sem 6 ol R

% 13 T3t 16 71
Page 13 of 16

2.5 (B S5 B Fr (ARIAHE )

Client Reference Photo (Non-tested sample))

7////////////////////////”[”" llll\\\\\\\\\\\\\\\\\\\\\\\\\\V
7 17 16,45 14 A3 *

2.7 (&) 2% B (ARBRE )

Client Reference Photo (Non-tested sample))

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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2.10 (& 2% B FELURE i)

Client Reference Photo (Non-tested sample))

W/////////ylll///m/mmm||||||uu\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

19 18 17 16 15 14 A} Ak
2.12 (& % R CEIKH )

Client Reference Photo (Non-tested sample))

95 14 T3k 16 W
Page 14 of 16

211 (% 2% B R (AR DA )

Client Reference Photo (Non-tested sample))

7////////////////7/////””[!"I|l||l\\\\\\\\\\\\\\\\\\\\\\\\\\\§

194847 16 AR
2.13 (%" ZH P CIENIRE )

Client Reference Photo (Non-tested sample))

2.14 (& 25 B EIRHE )

Client Reference Photo (Non-tested sample))

2.15-A (% /" 225 B Fr (AR IGURE )

Client Reference Photo (Non-tested sample))

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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2.16 (& 2% B FAELURE i)

Client Reference Photo (Non-tested sample))

5 15 7k 16 7T
Page 15 of 16

2.17 (% /27 B R (AR i)

Client Reference Photo (Non-tested sample))

2.18 (% ) % & A (AETIH: fh)

Client Reference Photo (Non-tested sample))

2.19 (&S A (FIEHE dh)

Client Reference Photo (Non-tested sample))

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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75 A} Statement:

1 AR ot N7, < B & Sk 5 B % = o Ak
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. REHSAF AR SMEE . R R AR B R SR AL, B N B S DY, CTI ARAZ S B SEE
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the
applicant who should be responsible for the authenticity which CTI hasn’t verified;
3. ARSI GE RO Z AR AT
The result(s) shown in this report refer(s) only to the sample(s) tested;
4. BRAERAUE, 5 S ILAC-G8:09/2019 / CNAS-GL015:2022 i I faj ¥ 5% (w=0) =t 52 ML IIHEAT 75 &1 0 5 5
Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance
Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;
5. RZ CTI BHEFZE, AL ZHARE:
Without written approval of CTl, this report can’t be reproduced except in full;
6. kIR E RSN RS TR A ZER, i SO
In case of any discrepancy between the English version and Chinese version of the testing reports (if generated), the Chinese
version shall prevail. h
Fkhk *&)ﬂ:‘:%ﬁj:ﬂi Fkhk =
*** End of Report *** e
v
Hotline:400-6788 cert.co Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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